
    

 
 

 
 

RANCHO MURIETA COMMUNITY SERVICES DISTRICT 
15160 JACKSON ROAD 

RANCHO MURIETA, CA 95683 
916.354.3700 

FAX – 916.354.2082  
  
 

AGENDA 
 

“Your Independent Local Government Agency Providing 
Water, Wastewater, Drainage, Security, and Solid Waste Services” 

 
 

REGULAR BOARD OF DIRECTORS MEETINGS ARE HELD 
3rd Wednesday of Each Month 

 

REGULAR BOARD MEETING 
Wednesday, March 21, 2012   

Closed Session 4:00 p.m. ‐ Open Session 5:00 p.m. 
RMCSD Administration Building – Board Room 

15160 Jackson Road 
Rancho Murieta, CA 95683 

 

 
BOARD MEMBERS 

 

Roberta Belton  President 
Richard Taylor    Vice President 
Betty Ferraro            Director 
Steven Mobley  Director   
[...]
the stored reservoir water to supply drinking water to the Rancho Murieta community. The 

treatment facility has two (2) trains: Treatment Plant No. 1 (1.5 mgd capacity) and Plant No. 2 

(2.0 mgd capacity). One (1) of the plants is typically shut down in winter with the other 

operating due to lower demands, allowing for maintenance activities. 

1.1 Defining the Problem 

In mid-July, 2011, the District started receiving drinking water taste and odor (T&O) 

complaints from consumers with complaints peaking in early August 2011. Those people that 

could detect the T&O described it as having an earthy, musty smell and taste. Primary causes of 

earthy and musty T&O characteristics are algae and organic material (Taste and Odor in 

Drinking Water). District staff initially assumed that T&O was a result of the die-off of aquatic 

vegetation due to lowered reservoir levels, imparting nutrients into the water and spurring the 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 3 

08669 171294.001 February 2012 

growth of algae. Laboratory tests for 2-Methylisoborneol (MIB), chloroanisole, and geosmin in 

September 2011, revealed that the likely source of the T&O is MIB from Phormidium – a blue 

green algae species.  

Water in Chesbro Reservoir is normally clear of algae blooms but typically has aquatic 

vegetation (emergent) growing along its shorelines. However, during the T&O episode, the 

District observed a partial die off of aquatic vegetation and a nearly 20-foot wide swath of 

aquatic weed growth, approximately 7,500 feet long, along the shoreline of the reservoir. The 

aquatic weeds were identified as Eurasion Water Milfoil (nearly 95%), Elodea and Coontail. 

Additionally, suspended algae growth was also noticed on the sides of the Chesbro Reservoir 

where the wind blew and evenly spread it throughout the water column. Pictures of Chesbro 

Reservoir aquatic weeds are presented in Appendix A.  

A T&O issue was also experienced in 2006, a similar climatic wet and mild year. However, 

some residents claim it happens every year. 

1.2 Project Scope 

The project scope is to evaluate the raw water quality in Chesbro Reservoir and to develop 

response plans for dealing with challenging conditions, such as high taste and odor, as occurred 

in 2011, as well as iron, manganese, and total organic carbon (TOC) which area often present. 

The key components of this technical memorandum (TM) are: 

���� Summarizing the data evaluation  

���� Providing a discussion of what the data indicates as problematic constituents and 

causes/reasons these constituents pose challenges to acceptable drinking water quality. 

���� Establishing water quality acceptance criteria 

���� Develop response options for each problematic constituent 

2 Cosumnes River Background 

Cosumnes River starts flowing from El Dorado National Forest and merges with the 

Mokelumne River to flow into the Sacramento-San Joaquin Delta and eventually the Pacific 

Ocean. Due to Mediterranean climate, the Cosumnes River watershed receives almost all the 

precipitation between October and May and little or no precipitation in summer and early fall. 

As given in Cosumnes River Watershed Inventory and Assessment: Phase II Final Report, the 

average annual precipitation ranges from 15 inches near the mouth of the river to 50–60 inches 

in the upper watershed and averages about 33 inches. Snow precipitation accumulation and 

melting in upper Cosumnes watershed, contributes a small portion to runoff because the snow 

cover area is less than 16% of watershed. Cosumnes River sub-watersheds are shown in Figure 

2. Figure 3 shows the mean daily flow duration curve.  

Results of “Spatial variation in water chemistry in the last free-flowing river draining the Sierra 

Nevada, CA: Are the uplands important?” research by 
a
Ahearn et.al., in Cosumnes Research 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 4 

08669 171294.001 February 2012 

Group show that flux of water quality constituents such as Na+, K+, Mg2+, Total Phosphorus, 

Total Nitrogen and etc., increases with Cosumnes River flow flux. It can be clearly noticed 

from the results that wet year water quality constituents flux is higher than dry year flux. 

Further, upper watershed substantially contributes to most of the constituents flux.  

 
Figure 2. Cosumnes River Subwatersheds (Source: Cosumnes River Watershed Inventory and 
Assessment: Phase II Final Report) 

Temporal patterns of stream water chemistry for Cosumnes River watershed were analyzed 

from 1998-2002 by 
b
Ahearn et.al. The annual hydrologic pattern is divided into three (3) 

distinct water quality seasons: baseflow, stormflow and meltflow. The baseflow season is from 

July to October and primarily contributed by ground water. In this period, sediments and 

nutrients in the stream water are below detection levels. The stormflow period is from 

November to March and is further separated into flushing and dilution periods. The annual 

nutrient load moves through the watershed in stormflow season. The flushing period, followed 

by high flow, brings sediments and nitrates at elevated concentrations and other major 

constituents at low level. The meltflow period is from April to June, and does not bring high 

nutrient load because of the little chemical variation across the upland watershed.  

The District incorporated some management practices for when to pump water from Cosumnes 

River. The water rights permit conditions that must be followed for withdrawal are as follows: 

 

���� 6 cfs maximum can be diverted from the Cosumnes River directly to the water 

treatment plant. 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 5 

08669 171294.001 February 2012 

���� Maximum collection of 4,050 acre feet (AF) per year can be committed to storage 

���� 3,900 AF per year from diverted from the Cosumnes River and stored as follows: 

• 1,250 AF per year to Chesbro Reservoir 

• 2,610 AF per year to Calero Reservoir 

• 850 AF per year to Clementia Reservoir 

• 40 AF per year to Fairway No. 10 Lower Lake 

• Combined amount point of diversion, purpose of use, and place of use 

(combined cannot exceed 2,650 AF per year.) 

���� 50 AF per year surface runoff into Chesbro Reservoir 

���� 100 AF per year surface runoff into Calero Reservoir. 

���� Maximum rate of diversion from the river is 46 cfs (plus the 6 cfs directly to the 

WTP).  

���� No diversions allowed when flow is less than 70 cfs at Michigan Bar. For flows 

between 70 cfs and 175 cfs, discharge rate shall be a maximum of 6 cfs. Only flows 

greater than 175 cfs can the 6 cfs rate diversion be exceeded.   

���� Special provisions of diversion are allowed for dry years.  

���� Measuring devices acceptable to the State Water Resources Control Board – 

Department of Water Resources (SWRCB) must be installed and maintained at 

specified locations. 

Operating Procedures: Full compliance with the permit requires that the diversion time 

window to be followed and the measuring and metering equipment be properly maintained and 

operated with proper records at all pumped diversions.  At minimum, the locations include:  

���� Granlees Dam, Bass Lake Pump, Old Bridge Pump, Rock Plant Pump, the Water 

Treatment Plant outflow, and the pressurized raw water irrigation system (south of 

Highway 16).   

���� The gravity open ditch flows at the Cosumnes Irrigation Association (CIA) ditch 

headworks and the CIA ditch downstream of Laguna Joaquin, near the Lone Pine 

Drive undercrossing. 

���� Cosumnes River flows at the Michigan Bar gage station and the McConnell gage 

station.  

���� Reservoir levels at Clementia, Chesbro, and Calero Reservoirs.   

 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 6 

08669 171294.001 February 2012 

Usually, the water extraction from Cosumnes River to Calero or Clementia Reservoirs is 

delayed until river flow rate reaches 70 cfs. The District typically avoids pumping water from 

the river until first flush after heavy precipitation to pass Granlees Dam.  

 

Figure 3. Mean Daily Flow Duration Curve (Source: Cosumnes River Watershed Inventory and 
Assessment: Phase II Final Report) 

2.1 Existing Treatment Plant Information  

Plant 1 was constructed in 1975 with a design capacity of 1.5 mgd. The plant components 

include a drum screen, flash mixer, flocculation/sedimentation basins, and a traveling bridge 

filter providing conventional filtration, chlorine contact basin, and distribution booster pumps.  

Plant 2 was constructed in 1988 with a stated capacity of 2.0 mgd. The plant includes the same 

treatment processes as are included for Plant 1. Both plants have a higher peak hydraulic 

capacity; however, they cannot operate at higher flows due to an inability to meet treated water 

quality.  Both plants were retrofitted in 1995 to meet new surface water treatment rules at that 

time. 

Facilities that are common to both plants include the intake pipeline, a control building, 

chemical storage building, chlorine storage and feed system, reclamation basin, and drying 

beds. Plant controls are based on individual process controllers with digital chart recorders for 

data recording. Chemicals used at the plant include: alum, polymer, potassium permanganate, 

chlorine, powdered activated carbon (PAC), sodium hydroxide, and zinc orthophosphate.  



Final  Technical  Memorandum 

Rancho Murieta Community Services District 7 

08669 171294.001 February 2012 

Since the Water Plant’s intake is located at the reservoir bottom of Chesbro where anaerobic 

conditions can exist, plant staff installed air compressors and a diffuser system to aerate the 

water near the intake. This has helped to keep the reservoir destratified as well as to oxidize and 

reduce iron and manganese levels to below the secondary maximum contaminant level (MCL).  

A summary of the design criteria for both plants is presented in Table 2. 

Table 2. Existing Treatment Plant Design Criteria. 

Item Value – Plant 1 Value – Plant 2 

Raw Water  (RW) Pipeline 

   Diameter 

   Length (RW vault to split) 

   Length (Split to drum screen) 

 

12-inch 

260 ft 

200 ft 

 

12-inch 

260 ft 

210 ft 

Drum Screen 

   Diameter 

   Length 

   Mesh 

 

5 ft 

2 ft 

6 mm. 

 

5 ft. 

2 ft. 

6 mm. 

Rapid Mix 

   Detention Time 

   Volume 

   Length 

   Width 

   Side Water Depth, SWD 

   Mixer 

  Velocity Gradient, G 

   Capacity 

 

60 seconds 

138 cf 

5.5 ft 

5 ft 

5 ft. 

½ HP 

787 /sec 

1030 gal 

 

60 seconds 

195 cf. 

6.5 ft. 

6 ft. 

5 ft. 

½ HP 

787 /sec. 

1,458.6 gal. 

Flocculation Basins (3) 

Each Basin: 

   Flow 

   Detention Time 

   Volume 

   Length 

   Width 

   SWD 

   Mixer 

   G 

   Capacity 

 

 

0.5 MGD 

40 min 

1450 cf 

12 ft. 

10 ft. 4 in. 

12 ft. 

½ HP 

47 1/sec 

10,800 gal 

 

 

0.66 MGD 

40 min. 

3700 cf. 

18.5 ft. 

20 ft. 

10 ft. 

½ HP 

47 1/sec. 

27,600 gal. 

Sedimentation Basin (2) 

Each Basin: 

   Flow 

   Detention Time 

 

 

0.75 MGD 

3.5 hrs. 

 

 

1.0 MGD 

3.5 hrs. 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 8 

08669 171294.001 February 2012 

Item Value – Plant 1 Value – Plant 2 

   Volume 

   Length 

   Width 

   SWD 

   Overflow Rate 

   Weir Overflow Rate 

122,000 gal  

80 ft. 

17 ft. 

12 ft. 

0.38 gpm/sf 

6.0 gpm/lf 

146,608 gal. 

98 ft. 

20 ft. 

10 ft. 

0.35 gpm/sf 

10.0 gpm/lf 

Filters 

   Filter Rate 

   Filter Area 

   Cell Media 

   Backwash 

 

1.6 gpm/sf 

650 sf 

24” sand 

9-12 gpm/sf 

 

2.0 gpm/sf 

700 sf 

24” sand 

15-18 gpm/sf 

Chlorination Basin 

   Detention Time 

   Volume 

   Length 

   Width 

   SWD 

 

60 min. 

64,300 gal 

60 ft 

18 ft. 

8 ft 

 

60 min. 

83,200 gal. 

180 ft. 

8 ft. 

7 ft. 9 in. 

Sand Drying Beds (2) 

Each Bed: 

   Length 

   Width 

   Area   

Total Area 

 

 

100 ft 

40 ft 

4,000 sf 

8,000 sf 

 

 

 

Reclamation Basin 

   Length 

   Width 

   Volume 

 

15 ft 

18 ft 

8,000 gal 

 

35 ft 

18 ft 6 in 

18,890 gal 

Chemical Feed Systems 

  Preoxidation 

      Type 

      Dosage Range 

 Coagulant 

      Type 

      Dosage Range 

      Typical Usage 

  

  Coagulant Aid 

      Type 

      Dosage Range 

      Typical Usage 

 

 

 Potassium Permanganate 

0.5-1.0 mg/L 

 

Alum 

15 to 30 mg/L 

250 lb/day 

 

 

Polymer 

1.0-2.0 mg/L 

19 lb/day 

 

 

Potassium Permanganate 

0.5-1.0 mg/L 

 

Alum 

15 to 30 mg/L 

320 lb/day 

 

 

Polymer 

1.0-2.0 mg/L 

24 lb/day 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 9 

08669 171294.001 February 2012 

Item Value – Plant 1 Value – Plant 2 

 

   Disinfectants 

      Type 

      Dosage Range 

      Typical Usage 

 

  Corrosion control 

      Type 

      Dosage Range 

      Typical Usage 

 

 

Chlorine 

1.5-3.0 mg/L 

25 lb/day 

 

 

Zinc Orthophosphate 

2.0-5.0 mg/L 

45 lb/day 

 

 

Chlorine 

1.5-3.0 mg/L 

33 lb/day 

 

 

Zinc Orthophosphate 

2.0-5.0 mg/L 

45 lb/day 

Chemical Storage Systems: 

 

Alum Storage Tanks 

       Number 

       Type 

       Capacity, each 

 

Polymer Storage  

       Number 

       Type 

        

PAC 

 

Zinc Orthophosphate Storage Tanks 

       Number 

       Type 

       Capacity, each 

 

Chlorine Gas 

       Number 

       Type 

       Cl2 Withdrawal Capacity, each 

       Addition points 

 

 

 

1 

Fiberglass 

6,000 gal 

 

 

4 

55-gal drum 

 

40 lb bags 

 

 

1 

Fiberglass 

1,400 gal 

 

 

4/1+1 

Steel 1-ton container 

450 lb/day 

Flash mix, filter inlet 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Potassium Permanganate 25 kg Pails  

 

2.2 Regulatory Considerations 

Continually evolving safe drinking water act (SDWA) regulations provide a moving target for 

water treatment planning. In an ideal world, water utility managers would wait to make plant 

improvements until Environmental Protection Agency (EPA) and Department of Health and 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 10 

08669 171294.001 February 2012 

Safety (DHS) have finalized their new regulations. Plants needing immediate improvements 

however, do not have this luxury. Pending regulations impacting surface water plants will 

emphasize protection of water systems from pathogens (e.g., Giardia and Cryptosporidium) and 

disinfection by-products (THMs, HAAs, etc.).  

For the District’s Treatment Plants, important SDWA issues include:  

���� Meeting the existing Enhanced Surface Water Treatment Rule (ESWTR) and the 

disinfectant/disinfection by-products (DBP) rules that limit HAAs and TTHMs to 

less than 60/80 ppb. Because of the low raw water TOC there should not be a 

problem meeting this standard. 

���� Meeting the long-term two ESWTR and Stage 2 DBP rules that will require the same 

HAA and TTHM limits as the existing Stage 1, but require compliance based on 

quarterly results at specific locations in the distribution system and not annual 

averaged values. The system is currently meeting these standards. 

���� Meeting the requirements and impacts of the proposed Cryptosporidium Rule may 

require further inactivation by ozone or UV disinfection. This determination will be 

based on watershed monitoring for Cryptosporidium oocysts. The District elected the 

option of doing coliform testing in lieu of Cryptosporidium testing. Testing results 

indicate the water supply is currently in Bin 1, which means that supplemental 

measures such as ultraviolet (UV) light disinfection are not required at this time. 

���� Ability to achieve 4/5 log removal of Giardia and viruses should this become a 

requirement in the future. 

���� Ability to achieve greater than 2-log removal of Cryptosporidium should this become 
[...]
(b) A detailed description of the proposed action which includes the proposed method of 

completing the action; 

(c) A time schedule; 

(d) A discharge and receiving water monitoring plan that specifies monitoring prior to 

application events, during application events, and after completion with the 

appropriate quality control procedures; and  

(e) Any necessary contingency plans. 

Also, check with CDPH to confirm their approval, seek modification to drinking water permit 

to allow copper addition under controlled application.  



Final  Technical  Memorandum 

Rancho Murieta Community Services District 27 

08669 171294.001 February 2012 

7.1.2 Green Clean Pro 

As discussed above, the District received approval from CDPH to apply Green Clean Pro to 

treat algae. Green Clean Pro is a non-copper algaecide contains active ingredient of sodium 

carbonate peroxyhydrate. This algaecide uses peroxygen chemistry to create hydroxyl free 

radicals which can destroy algal cell membranes and chlorophyll, and immediately control 

algae. The Green Clean Pro Technical bulletin states that no bioaccumulation occurs, no algae 

resistance is triggered and only oxygen is released when Green Clean Pro is applied to algae 

mat. The specimen label of Green Clean Pro mentions that water treated with this algaecide are 

permissible to be used without interruption. Green Clean Pro Granular 50 lb bag costs around 

$150.  

Statewide General National Pollutant Discharge Elimination System Permit for the discharge of 

aquatic pesticides for aquatic weed control in waters of the United States General Permit No. 

CAG990005 does not have a receiving water limitation for sodium carbonate peroxyhydrate. 

However, the permit requires the dischargers to monitor their applications.  

7.2 Reservoir Mixing System 

Various types of reservoir mixing systems have been utilized to improve reservoir quality. 

These include the Solar Bee and Wears mixing systems. The Solar Bee uses an upflow mixer 

that brings the anaerobic water from the bottom to the surface. The Wears system uses down 

flow mixers to push aerobic surface water into the hypolimnion to break the stratification. The 

Wears system reports good results in destratifying reservoirs and discouraging the growth of 

blue-green algae in several systems in Australia and one system in the US. The Solar Bee 

systems have generally not been that effective. The estimated cost of a Wears 1000, 1.0 hp 

mixer is $85,000. The size of the mixer needs to be confirmed by Wears. Reference 

information regarding the Wears reservoir mixing system is presented in Appendix F1. 

7.3 New Intake with Ability to Withdraw from Different Levels 

The water quality within a reservoir can vary widely at different levels due to various factors 

such as stratification, wind driven currents, and algal blooms. The cost of a multiple withdrawal 

level concrete intake tower would be several million dollars. The water quality from the 

existing intake point at the bottom of the lake has generally been very good with the exception 

of the taste and odor episodes. Given the relatively small size of Chesbro Reservoir, Geosmin 

and MIB tend to become diffused throughout the water column and withdrawing from different 

levels would likely not avoid the problem. Given the high cost for little improvement in raw 

water quality, this alternative is not recommended for further evaluation.     

7.4 Treatment Alternatives 

A wide range of treatment alternatives is available to reduce or remove taste and odor 

problems. Some of the treatment alternatives include: ion exchange units, air stripping, 

chemical or mechanical oxidation and adsorption. Identification and Treatment of Tastes and 

Odors in Drinking Water by AWWA Research Foundation tabulates a literature review of 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 28 

08669 171294.001 February 2012 

treatment techniques used for specific T/O compounds and the results obtained. Treatment 

techniques common for MIB and geosmin removal are aeration, granular activated carbon 

(GAC), rapid-sand filter, slow-sand filter, powdered activated carbon (PAC) and oxidation 

(Cl2, ClO2, MnO2, KMnO4, and ozone). 

7.4.1  Ozonation 

Ozone is being used as a disinfectant in both water and wastewater industries. Because of its 

oxidizing properties, it is also used to reduce or remove taste and odor issues in drinking water 

by breaking down organic compounds, and to aid in the removal of iron and manganese by 

oxidizing these compounds to insoluble forms. Ozone is also effective in partially oxidizing 

organics in the water to biodegradable compounds that can be removed by biological filtration.  

When ozonation is placed upstream of filtration, and environmental conditions such as 

dissolved oxygen, pH, nutrients and temperature are favorable, microbiological activity is 

increased in the filter and Biological Dissolved Organic Carbon (BDOC) and Assimilable 

Organic Carbon (AOC) removal is enhanced. Ozone addition introduces large amounts of 

oxygen to the water, thus, creating an excellent environment for biological growth on the filter 

media. Microorganisms grow best on filter media when chlorine is not applied overtop filters 

and when filter backwash supply water does not contain chlorine. Biological filters are 

recommended with ozone usage to ensure biologically stable water is sent to the distribution 

system and to provide additional removal of targeted contaminants. 

Ozone usage for effective T&O treatment depends on water parameters: pH, temperature, 

concentration of organic compounds, and concentrations of inorganic compounds (Suffet, et.al., 

1995). The typical ozone injection rate for municipal drinking water is approximately 3 mg/L. 

A CT of 1.6, the combination of ozone oxidation followed by biological filtration has been 

found to be effective in removing MIB and geosmin to levels below 10 ppt. Pilot work can 

determine ozone effectiveness to remove geosmin and MIB based on source water quality. 

Preliminary testing at the District plant site indicated that ozone was able to remove the musty 

odor in the water. Further testing is needed to accurately determine the ozone demand and 

needed ozone dose. Based on experience from other plants with similar T&O problems, an 

ozonation system would have the following design criteria: 

���� Dose = 3 mg/L 

���� CT = 1.6 

���� Available contact time in 12-inch raw water piping – 1.5 minutes 

���� Required residual = 1.06 mg/L 

���� Ozone system capacity = 100 lb day 

���� Number of generation units (one duty plus one standby) 

���� Onsite air preparation system oxygen gas flow = 10 scfm (600 scfh) with 30 hp 

compressor   



Final  Technical  Memorandum 

Rancho Murieta Community Services District 29 

08669 171294.001 February 2012 

A complete ozone system with 100 lb/day firm ozone generation capacity will cost 

approximately $828,000. Estimated operating costs for a 100 lb/d ozonation system are as 

follows: 

����  Power - $150 per day 

����  Labor - $40 per day 

����  Materials/Replacement Parts - $30/day  

 

Typical ozone system data sheets for two (2) reputable manufacturers and information 

regarding the air preparation system are shown in Appendix I. 

An alternative to purchasing an ozone system would be to rent a system. This could make sense 

considering the T&O events do not occur year round. Rental of a 100 lb/day unit (two (2) units, 

one (1) standby) would cost approximately $ 15,000/month with a three (3) month minimum 

yearly (five (5) year contract).  This would include monthly service visits. Piping and electrical 

modifications would be required to allow for installation of the rental equipment.  

7.4.2 PAC 

Powdered Activated Carbon (PAC) is used in drinking water treatment facilities to deal with 

water aesthetic issues such as taste and odor. PAC uses adsorption technique to remove T/O 

compounds in the water and it is directly added to water before or during coagulation. The 

selection of particular PAC depends on the particle size distribution to remove organic 

compounds. Contact time, disinfectant dose, mixing conditions, and the presence of organic 

compounds will influence the adsorption efficiency. Table 9 summarizes data obtained by 

Suffet and et. al. for different carbon type used, geosmin or MIB concentration in water and 

PAC dosage with contact time. Note that a contact time of greater than three (3) hours is not 

possible with the existing WTP configuration. 

Table 9. Recommended PAC Doses for Various T&O Compounds 

Compound Odor Threshold 

Concentration 

Carbon 

Type 

Concentration 

Range, µg/L 

Equilibrium 

Time 

PAC 

Dosage, 

mg/L 

Geosmin 4 Aqua 

Nuchar 

0.005 – 0.1 3 h 4.1 

WPH 0.05 – 2.2 5 d 0.04 

WPH 0.009 – 0.05 5 d  

MIB 9 Aqua 

Nuchar 

0.001 – 0.02 3 h 8.3 

WPH 0.04 -6 5 d 0.18 

WPH 0.01 – 0.04 5 d  

 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 30 

08669 171294.001 February 2012 

Research reported that PAC dosage of 23 mg/L removed geosmin and MIB from concentration 

of 66 ng/L down to 2 and 7 ng/L (Mullevialle, 1987). Further, PAC is effective in removing 

organic odorous compounds up to 73%.  Use of PAC at the WTP last summer, at a dose of 5 

mg/L, helped to reduce the level of MIB, but not enough to prevent T&O detection by sensitive 

users. Jar testing can be used to reveal the optimum PAC size selection and type based on the 

organic compounds present in the water and other water quality parameters.  

7.4.3 Granular Activated Carbon (GAC) 

Granular activated carbon (GAC) is an adsorption medium that removes elements from a water 

stream by adsorbing to its porous surface.  GAC can be used for the removal of disinfection 

byproduct precursors and/or taste and odor compounds. In addition to adsorption, removal of 

MIB and geosmin is also provided by biological activity in the GAC filter. Natural TOC 

present in the water will compete with MIB and geosmin for available adsorption sites. 

Therefore, placing the GAC process after the existing filters would provide optimum 

performance.  GAC can remove MIB and geosmin to below the target level of 10 ng/L. 

The GAC contactors would consist of three (3) 10 ft diameter by 30 ft long pressure vessels 

filled with 5 ft of GAC media.  With all three (3) contactors in service, an empty bed contact 

time of 15 minutes would be provided at 3.5 mgd. A booster pump station would be required to 

pump filter effluent through the GAC contactors.  Backwash of the contactors would be 

provided by water from the distribution system. The required frequency of GAC replacement 

depends on the time it is placed in service. Assuming GAC operation for three (3) months per 

year, a replacement interval of four (4) years should be possible.     

7.4.4 UV – Peroxide 

Ultraviolet (UV) light combined with hydrogen peroxide will form hydroxyl radicals which 

have been shown to be effective in breaking down geosmin and MIB molecules. For this 

alternative, either an in-line medium pressure or low pressure high output UV reactor would be 

installed on the raw water line entering the WTP. For 90 percent MIB removal, an estimated 

power input of 7.0 kW and hydrogen peroxide dose of 5 mg/L would be required. Like 

ozonation, UV-Peroxide will breakdown TOC into smaller molecules that are more readily 

biodegradable. This AOC can be removed on the sand filters, if they are allowed to become 

biologically active.   

7.4.5 Permanganate 

Potassium permanganate is an oxidant widely used in water treatment for several applications 

and is demonstrated to remove some taste and odor compounds at a dose of 0.5 to 1.0 mg/L. 

Higher doses are not recommended due to possible formation of pink water. The key factor 

providing the optimization of permanganate use is adequate contact time. It has limited success 

in removing MIB and Geosmin. However, it has great impact on extracellular microcystin-LR 

removal. A potassium permanganate bag of 55 lb costs nearly $425. 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 31 

08669 171294.001 February 2012 

7.4.6 Comparison of Treatment Alternatives 

A preliminary cost comparison of the T&O Mitigation alternatives is presented in Table 10. 

Table 10. Cost Comparison of T&O Mitigation Alternatives 

Alternative Trigger Capital Cost Annual Cost 

Use of Clean Green 

Pro Algaecide 

($3.00/lb) 

Identification of start 

of blue green algae 

bloom 

$5,275 for 

Cyanowatch 

(phycocyanin) 

instrument 

$11,600 at dosage of 30 lb/ac-ft 

for first application and 20 

lb/ac-ft for maintenance 

treatment (3 times a year), to 

treat 7500 ft L x 25 ft W x 8 ft 

D water volume, shoreline 

$124,200 at dosage of 30 lb/ac-

ft for first application and 20 

lb/ac-ft for maintenance 

treatment (3 times a year), to 

treat Chesbro Reservoir entire 

surface area and 8 ft water 

column 

$250,000  at dosage of 30 

lb/ac-ft for first application and 

20 lb/ac-ft for maintenance 

treatment (3 times a year), to 

treat Chesbro Reservoir entire 

volume 

Use of Copper Sulfate 

(crystals) Algaecide 

($3.20/lb) 

Identification of start 

of blue green algae 

bloom 

$5,275 for 

Cyanowatch 

(phycocyanin) 

instrument 

$370 at dosage of 5.4 lb/ac for 

first and three maintenance 

applications, to treat 7500 ft L 

x 25 ft W x 2 ft top layer. 

$3,930 at dosage of 5.4 lb/ac 

for first and three maintenance 

applications, to treat entire 

surface and 2 ft top layer 

$57,000 at dosage of 5.4 lb/ac 

for first and three maintenance 

applications, to treat entire 

volume 

Use of Copper Sulfate 

(Crystal Plex liquid) 

Identification of start 

of blue green algae 

$5,275 for 

Cyanowatch 

$14,800 at dosage of 1 ppm 

max copper conc. for first 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 32 

08669 171294.001 February 2012 

Alternative Trigger Capital Cost Annual Cost 

Algaecide ($36/gal) bloom (phycocyanin) 

instrument 

application and 0.4ppm copper 

conc. for three maintenance 

applications, to treat 7500 ft L 

x 25 ft W x 8 ft water column 

$158,400 at dosage of 1 ppm 

max copper conc. for first 

application and 0.4 ppm copper 

conc. for three maintenance 

applications, to treat entire 

surface area and 8 ft water 

column 

$718,000 at dosage of 1 ppm 

max copper conc. for first 

application and 0.4 ppm copper 

conc. for three maintenance 

applications, to treat entire 

volume 

Aquatic weed 

harvesting (Hiring 

harvester) 

Once during early 

summer 

$0 $15,000 or $2,000/day and 2 

days for Chesbro Reservoir. 

$15,000 or $2,000/day and 2 or 

3 days for Chesbro Reservoir. 

$30,000 or $2,000/day and 3 

weeks for Clementia Reservoir. 

Inland Lake Harvester 

with shore conveyor 

(Purchasing lake 

harvester) 

 $112,620 $8,000 (assume ~7% for 

operating cost) 

Wears downflow 

mixing system 

Run continuously 

from April through 

November 

$127,500 $600 

Ozone treatment 

system (permanent) 

Use 3 months per 

year, when blue green 

algae is detected 

$828,000 $20,000 



Final  Technical  Memorandum 

Rancho Murieta Community Services District 33 

08669 171294.001 February 2012 

Alternative Trigger Capital Cost Annual Cost 

Ozone treatment 

system (rental) 

Use 3 months per year $100,000 $65,000 

PAC Use 3 months per 

year, when blue green 

algae is detected 

None $14,000 

GAC Use 3 months per 

year, when blue green 

algae is detected 

$1,700,000 $71,000 

UV – Peroxide Use 3 months per 

year, when blue green 

algae is detected 

$461,000 $22,000 

Permanganate Use 3 months per 

year, when blue green 

algae is detected 

None $14,000 

 

The pros and cons of T&O Mitigation alternatives are provided in Table 11. 

Table 11. Comparison of treatment alternatives 